9T0C'80-T UOISISA yarsapsmsesad :jlew3

ANVTYIZLIMS FGHOTIVA LEET ZeUd-SUB|d SO '|'Z
[deS sainielul sa1ds

WWZgG| X Wwopy X Wwwooy - ¥310S V 303Id IXVIN SNOISNINIA
B3 2/ 13N SAIOd dHP/EZHOG ~A0YZ-02Z MOOS : IONVSSINd
‘ww g9 L 343I1ISSNO0d dN3LO3110D "welg

0% - 0 :379VL NOSIVNITONI

wuw 90% X 90% - 37dV.L SNOISNINIA

(yeynsau ngjiow un unod apuewwosal 18 UIA/IN 0S0L)

“uIw/INl 0S01 / 002 (2) NV ISSALIA

ww g/¢¢ -3INVT dN3INONOT

wwl 'S3AVTINNINININ SN3DEVY

wwge 'STAVT INNINIXYIN SNIDEVT

‘weGe - S3IN0Y S3A FHLINVIA

SNOILLVOIdID3dS

‘pueuidyy AN L Jed 30 LY -
‘uondo us ww QQE P UOISISA dUN 18 BLIGS U dJAI| }S

Ww(Q8G ap Jnajney aun p ‘Ja|jquiasse e a[ioe} ‘uoddns aysnqol un -

‘lleAel} ap 9|ge} e| snos 99oe|d Juswa|espl uoneldsy -

"glewixew uosieuljoul Jnod auieyjuswglddns a|gey ep pasul un -
'$9910s sao%9ald
sop Juawass||b o] Juey|ioe) 10 JUBISISO] JUBWSIOASI

un %aAe ‘ 0¥ e,nbsnl uosieuloul 99Ae ‘ejuo) us s|ge] -

‘p9| e adwe -

"awie| e| 8p uolo_0Id -

@sebad Jnaligjul 19 inaladns sabepinb ap Jisnjoxa Sawd)sAg -

'sl0q S9| SN0} SUep 1e)NsaJ Jua||@axa un Jnod adnod ap sassa)IA Xna(] -
"a|qeabueyolajul @UB[OY|NA Ud apueq D9AE ‘UoljeIqgIA

a]no} JayAg Jnod saalqiinba wnjuiwnie us senoy -

"9)IIqe)s 19 9)A9buo| ainajlew aun Jnod 8juoy us ljegq -

"Jueabixa |suuolssajold ne Inajewe, | 8p ‘SIUSAE SINSJESI|IN XNe 9Ipap }S8 JnajeAou
18 anbiun 1deouoo 89 saynpoud siewel sasioaid snid so| 1@ saul snid so| @sebad ueqnl e sal0s ap
sawe| s9] uoneoldde us Jow Inb uoisioald ap auiyoew aun 1s8 @sebad Jouinojueyo e uegni e alos e

S3NDILSIHILIVIVI

AINUNOLNVHD & NVdaNd € 3108
30-71ddS - T3AON

SBBO
D)) -

, C€
egas’

MODEL: SRP14-CE
CATURES SCROLL BAND SAW

The Pégas® SCROLL BAND SAW is a precision machine using Pégas® Scroll Bandsaw blades, the finest and
the most accruable blades ever produced. This unique and innovative concept is intended for informed users,
from hobbyists to skilled professionals.

- Cast-iron frame for higher longevity and stability

- Balanced aluminum wheels to avoid vibrations, with replaceable
rubber tires.

- Two cutting speeds for excellent results in hard and soft woods.

- Top and bottom precision guiding system Pégas® with ball bearings.

- Blade protection guard.

- Led lamp.

- Cast-iron table, with 40° tilting capability, coated with wear-proof
and release coating.

- One extra 5mm table insert for table tilting 25" to 40",

- Dust collection port ideally placed under the worktable.

- Sturdy and easy assembling open steel stand height 580mm and
optional stand height 300mm.
- Certified CE by TUV Rheinland.

-SPECIFICATIONS

WHEEL SIZE: 353 mm (13- 7/8 ")
MAXIMUM BLADE WIDTH: 3mm
MINIMUM BLADE WIDTH: 1mm
BLADE LENGTH : 2375 mm (93 1/2")
BLADE SPEEDS (2): 700 / 1050 MPM

TABLE SIZE : 406 x 406 mm (16" x 16" )

TABLE TILT : O - 40°

DUST COLLECTION PORT : 63 mm (2- 1/2”)

POWER: 500W 220-240V~, 50Hz, 3/4HP

NET WEIGHT: 77 Kg

LIMITS ON SIZE OF WORK PIECE: 406mm x 406mm x 152mm

Scies Miniatures Sarl
Z.l. Les Plans-Praz
1337 VALLORBE
SWITZERLAND

Email: pegas@scies.ch




INTRODUCTION

Thank you for purchasing model SRP14-CE scroll band saw, this machine has been carefully tested and
inspected before shipment and if properly used and maintained, will provide you with years of reliable service.
VERY IMPORTANT

It is new concept, which you maybe still never seen. We strongly recommend to read carefully and
completely this manual; especially the setting up and the fine-tuning of the blade. A bad adjustment of
guides and blade will make this new concept totally ineffective and cause a premature wear of
elements in movements.

WARRANTY

All components parts of scroll band saw are carefully tested and inspected during all stages of production, and
each unit is thoroughly inspected upon completion of assembly.

Within a period of 2 years from date of purchase, any genuine parts or parts which, upon examination, prove to
be defective in workmanship or material are guarantee to repair or replace.

Along with the return of the product being claimed for warranty, a copy of the original proof of purchase, clearly
stating the model and serial number of the unit and including an explanation of the complaint or presumed

defect in material or workmanship.

AWARNING When using electric tools basic safety precautions should always be followed to reduce the
risk of fire, electric shock and personal injury including the following.
Read all these instructions before attempting to operate this product and save these instructions.

Generally, the scroll band saw shall be installed in the following conditions:
1 Supply voltage: 220-240 VAC

)
2) Source frequency: 50 HZ
3) Ambient temperature: 5°C - 40°C.
4) Relative humidity: not exceed 50% at 40°C.
5) Atmosphere: Free from excessive dust, acid fume, corrosive gases and salt.
6) Avoid exposing to direct sunlight or heat rays which can change the environmental temp.
7) Avoid exposing to abnormal vibration.
8) Electrical equipment shall withstand the effects of transportation and storage temperature within

a range of -25°C to 55°C and for short periods not exceeding 24 hours at up to +70°C.
SAFETY RULES

1 - Keep work area clear
- Cluttered areas and benches invite injuries.

2 - Consider work area environment
- Do not expose tools to rain.
- Do not use tools in damp or wet locations.
- Keep work area well lit.
- Do not use tools in the presence of flammable liquids or gases.

3 - Guard against electric shock
- Avoid body contact with earthed or grounded surfaces

4 - Keep other persons away

"9SSeW B| B 99l1|8] 82BLINS 8)N0] NO 8.18) B| D8AR JOBJUOD N0} ZB)IAT -
‘|4 un,p SNoA-zassiunw ‘senbl}os|e SO0YD S8| 84JU0D SNoA-zeb9)oid —¢

‘'sg|qewweiul zeb no sepinbij ap aywixold e suiyoew e| sed zasin, N -
‘|leAel} @p nal| np abeliejog uog un SNOA-ZaINSSY -
"9[|INOW NO 8pIwNy JusWwauuolIAuUS un suep sed zasiyn,| aN -
-ain|d e| e sjuesodwod sas 18 aulyoew e| sed zasodxa N -
‘|leAe.) 8p Nal| NP JUBWBUUOIIAUS,| 8p 81dwoo Zaua | -7
‘sainssa|g sep Janboaold Jusanad saiqW0oUd SI|gel SO 1 |0S Ne S8oeLINS a7 -

"obebop 1o aidoid |leARS) Bp NBI| 8] ZBUBUIBIN — |
- 311-hdNO3S 3d S3193d

"9|qissod 188 9,0/+
‘sainay g sed juepsoxs,u sepolad salnoo ap Juepuad ‘D.SS + 18 O,GZ- 4us abeyools
ap salnjesadwa) sap Janoddns uouainod sanbujosje sjuswadinbg so| ‘podsuel; 9] Jueing (9

"SOAISSO0X8 SUOIBIQIA S8p B aulydoew e| 1asodxs,p zaliAg (1

"ajueIquie ainjesadwsay g

Jayipow ap ajqndaosns anbiwisy) JuswsuUoAeI JN0} NO ‘|I8]0S NP S}oaIP SUOARI XNe UolIsodxs,| Ze)IAg (9
"0} SJISOLI00 Seb ‘sauljes No sapioe sIiNadeA ‘SeAISSeoxe salaissnod sues | sjuelquie aiaydsouwy (s
"0,07B %0G WNWIXe : 9Ale|dI oppiwny (¥
0,07 - 0.6 : duelque aimesadwa] (g
ZHOG : 9ouenbaiy (g
(

OVA 0t2-02Z : @nblijos| uonejuswiy b
: SBJUBAINS SUORIPUOD S| UO|SS d||eISUI 31} JIBIASP SUIYDBW | JUSWI|RIIUID)

"suononsul
S8 ZOAJI9SUO0D 18 ‘BUIYDBW B] 8YDJBW US 8J))8W ap 18]us) ap JUBAR SUONONIISUI S80 S8IN0) JUSWSANUS)E ZasIT
'S8JNSS9|( 9p }© UOIINI0.4}93|9,p ‘@1puasul,p senbsu sa| alinpal ap Jnq | suep

S99AI9S(O 9] JUSAIOP 9}INJYS dp Sallejuswglo sajbas sap sanblioa[d s|IINO,p uonesi|iIn,| op Sio

: NOIJ.NEIJ.J.VW

"9]B)SU0D
nejsp np aliejp uonduossp aun,nb Isule sulyoew k| 8p BLYS 8p N O] ‘1eyoe,p ajep e| 1 nal| 8| wenbipul
ainjoey e| ap 81doo aun p sgubedwoooe ‘sulyoew e NnpusA B Inb 919100S | B Slel) SOA B 99UInojal 8119 JIop
‘anueleb snos juswsaoeidwal ap no uoneledss sp uonusieid sunp 18lqo,| Juesie) Juesodwoo no 8o9id 8)no |

"uoneolige} ep NO nNelglew ap JNeJep Un Jiels@Asl ‘uswexs saide ‘Inb a291d 8)n0)
sue g juepuad anueleb snos Jeoejdwal no Jsiedss e suosbelbus snou snou ‘einsn,p sao9id sep UOISNOXd,|

‘aulyoew e| ap }9|dwoo abejquiasse,| e,nbsnl ‘uononpoud e| ap sepels
$9| SN0} JuelNp S9|QJJUOD JUBLWBSNaUBIOS JUOS JauInojuByD B Uegnl B 310s 9)199 ap sjuesodwoo sa| sno |

JILNVYVO

JUSWIOANOL U SjUSW9[o Sop ealnjewald oINsn aun BJoSNEd Jo 99eoIjJoul Juollio[e}o} jJdoduod
NEoANOU 00 jJuoJpual olle| B] op }o© Sopinb sep juawie)snle SIeAnew un -awe| e] op sulj sebe|bal
S9] 10 90E|d Uo osIW g| Jalnoied Ua ! [onUewW o9 jJuswWio}a[diliod Jo Juslliosnaublos oll] op JUSWOAIA
SUOpPUBWIWIODa] SNOA SNON ‘NA SIEWwel a10%uUo aJjo-jJnad ZoAE,u SNOA anb jdeouod NeaAnou un 3s9,)

* INVLHOdINI S3dL

"'seguue sasnalquiou ap Juepuad sejusye
SOA B eIpuodal 8||8 ‘1UBWS}08.I00 8NUSI8.US 18 83sI|lIN ‘UoNIpadxs, | JUBAR 89|Q1U0D o 89]s8] Juswasnaublos
919 B auIyoeW 8)8) ‘JD-+LdYS Jeulnojueyo B uegnl e 810S 8Jj0U 9}8YOE JIOABP SUOIDISWS) SNOA SNON

NOILONAOHLNI




‘segbewwopus salled s8] za|Qluo) -0Z

"onbney

$8]9 SNOA IS aulyoew e| sed zasI|iIn,u ‘aJie} ap Ulel} Ud S8)9 SNOA anb a2 e uoiuaye zalald -
‘Sjjusye ze)say - 61

'S9||9) WWO09 sag|eubis Juswalie|d

1@ abesn 199 unod anaalid sebuojjel sep anb zas|jn,u ‘INal@Xa | B 99sI|1IN 1S8 dUIYOeW e IS -
"INaIgIXa,| B sabuojjel ap uonesi|iin - 81

auIyoeW B| Jayduelq ap JUBAB < JO > Ins }se abellewap ap uoynog a| anb SNoA-zainssy -
"auiyoew e| ap jisadwaiul obessewsgp N0} JoyAg — /|

"dUIYOBW B[ JOIJBWIDP BP JUBAB SOAS|UD

919 Juo aulyoew e| ap abe|bal ne IAI8S JueAe S|IIN0 S8 SNO) anb 19|QJjU0d 8p apnjigey,| zauald -
‘auIyoBW B| 9p Sjuawg|d sap abe|bau o] Jnod s89sI|IN S99 S8| ZaAd|u] - 9|

‘sed zasI|in,| au

SNOA IS }8 ‘DWe| 8p NOo ‘aJ10ssad9e,p Juswabueyd o} Jnod sulydoew a1joA sinolno} zejoauuod9q -
"9UIYOBW BJJ0A Z8}o8uuod9d — Gl

-assielb ap no ajiny,p seydwaxa sayoas ‘saldold sulew sa| sinolnoy zeAy -

‘s@gsllojne sauuosiad sap Jed Jaiedal s9)

-so}le} sabewwop ap sed ud 18 sabuojel sing| }@ sanbLyos|e so|qed so| Juswanbipouad zajoadsu| -

'S8J410SS900. Sap Juawabueyd a| 1@ uoneoylign| e| Jnod sUOONJISUI S8| ZBAING -

"o1IN29s ap snid

10 @ouewlopad aingjiew aun Jnod sainye ualq 18 saidoid sinolnoy sjuednod s[IINO SOA ZapJes) -
"S[IINO SOA Judwasnaublos zausjesug — |

"a1qI|inba as0A zoniasuo9 1o sudoidde indde un zapues) -
‘s9)10eded no s8210) SOA ap sed zawnsaid aN— €|

"Jadnoogp e

a%a1d e| JapInb unod ulew a1joA anb asine aul0ssadoe un zasi|in a|qissod }sa ej@o anb sio) anbey) -
"9}lIN29S 9IN0} Ud Za||leAel] — Z|

Juednod 13[qo 1no1 3p 19
Jnajeyd e| ap 14ge,| e S9|-zaudlule|A "419109Uu0d9p 3| Jnod anbii1d3|3 9|ged un uns siewel zasll aN -

"sanbjo9|9 so|qed sop sed zasnge,N — ||

"9SI|13N JUBWISJO81I0D }8 9}08UU0D IS8 |I,nb snoA-zainsse

‘anajelidse un e 9}08UU0D 8J}@ jueanod jusawaeplodoel un,p aadinbg jse sulyoew e -
‘'salaissnod sep uoneldidse p Juswadinbg | zayoauuo) — QL

"sjuswaAnow sa| sed juaaesjua,u Inb uonoajoud ap sjueb sep zajod -

"SoAl)Ipne suoloajold sep zalod -

‘saJlaissnod sa| a4ju0d uonoalold ap enbsew un zasinn -

‘uoioajoId Bp sepaun| sep zeuod -
(1d3) s|enpiaipul uonoajold ap sjuswadinbg so| zasiin — 6

‘ao)depe o109 aun suep sBuo| xNaAayd sa| zausjule| -

"IN3LIYIX9,| B |leAed} 8] Jnod Se9puBWIWOIa) JUOS Sajuedelgpiiue sainssneyo sa -

‘JuswiaAnNow

ua saied sap Jed saulesius a9 uslednod Inb xnolig sep 1u se|dwe sjuswalgn sap sed zayod aN-
‘9911doidde uodey ap snoA-za||IgeH - g

-og)depe sed }s8,u 9||@ s|onbxne xneaAeJ; sap Jnod suiyoew e| sed zas|n N -

‘awe| 8ssolb aun,nb [leABI]) BWYW B] JBNOSBYS B duly swe| aun sed zaouoy aN -
‘W] 8uuo(q e| 18 [I3N0 uoq 9] ZzasInn — /2

‘'sonAgld Juos sawe) }o aulyoew sa|jenbsa| Jnod adnod ap sayoeded }o SaSSSIA S9| ZasI|f -
‘owe| e| U sulyoew e| sed zaoloj aN — 9

"Sjuejud Sap 99)0d Bp SIOY ‘9|0 SNOS SOHND0)S 84} JUSIBIASP SISI|I}N UOU S|IINO ST -
'sas||in uou sabe||iino so| zabuel }8 za)00]S — G
'sanbl}08[9 SUOISUBIXd S8 N0 BUIYOBW B| Jaydno}

ap so|-zayoadwa ‘sjuejus s9| Juswaleoads ‘|leAel) a1joa suep saanbidwi uou sauuosiad so| zaubio|g -

"99UI90U0D UoU suuosiad 8)no} a9ubiojd zeusjule| -

- Do not let persons, especially children, not involved in the work touch the tool or the extension
cord and keep them away from the work area.

5 - Store idle tools
- When not in use, tools should be stored in a dry locked-up place, out of reach of children.

6 - Do not force the tool
- It will do the job better and safer at the rate for which it was intended.

7 - Use the right tool
- Do not force small tools to do the job of a heavy duty tool.
- Do not use tools for purposes not intended; for example do not use band saws to cut Food or
combustibles.
8 - Dress properly
- Do not wear loose clothing or jewellery, they can be caught in moving parts.
- Non-skid footwear is recommended when working outdoors.
- Wear protective hair covering to contain long hair.

9 - Use protective equipment
- Use safety glasses.
- Use face or dust mask.
- Use ear protect.
- Use safety gloves.

10 - Connect dust extraction equipment

- tool is provided for the connection of dust extraction and collecting equipment,
ensure these are connected and properly used.

11 - Do not abuse the cord

- Never yank the cord to disconnect it from the socket. Keep the cord away from heat, oil and
sharp edges.

12 - Secure work
- Where possible use clamps or a vice to hold the work. It is safer than using your hand.

13 - Do not overreach
- Keep proper footing and balance at all times.

14 - Maintain tools with care
- Keep cutting tools sharp and clean for better and safer performance.
- Follow instruction for lubricating and changing accessories.
- Inspect tool cords periodically and if damaged have them repaired by an authorized service
facility.
- Inspect extension cords periodically and replace if damaged.
- Keep handles dry, clean and free from oil and grease.

15 - Disconnect tools
- When not in use, before servicing and when changing accessories such as blade, disconnect
tools from the power supply.
16 - Remove adjusting keys and wrenches
- Form the habit of checking to see that keys and adjusting wrenches are removed from the tool
before turning it on.
17 - Avoid unintentional starting
- Ensure switch is in "off" position when plugging in.
18 - Use outdoor extension leads
- When the tool is used outdoors, use only extension cords intended for outdoor use and so
marked.
19 - Stay alert
- Watch what you are doing, use common sense and do not operate the tool when you are tired.

20 - Check damaged parts




- Before further use of tool, it should be carefully checked to determine that it will operate properly
and perform its intended function.

- Check for alignment of moving parts, binding of moving parts, breakage of parts, mounting and
any other conditions that may affect its operation.

- Aguard or other part that is damaged should be properly repaired or replaced by an authorized
service centre unless otherwise indicated in this instruction manual.

- Have defective switches replaced by an authorized service centre.
- Do not use the tool if the switch does not turn it on and off.

21 - Warning

- The use of any accessory or attachment other than one recommended in this instruction manual
may present a risk of personal injury.

22 - Have your tool repaired by a qualified person

- This electric tool complies with the relevant safety rules. Repairs should only be carried out by
qualified persons using original spare parts, otherwise this may result in considerable danger to
the user.

The figures quoted are emission levels and are not necessarily safe working levels. Whilst there is a
correlation between the emission and exposure levels, this cannot be used reliably to determine whether or not
further precautions are required. Factors that influence the actual level of exposure of the workforce include
the characteristics of the work room and the other sources of noise, etc., i.e. the number of machines and other
adjacent processes. Also the permissible exposure level can vary from country to country. This information,
however, will enable the user of the machine to make a better evaluation of the hazard and risk.

Test under no load

A-weighted sound power level

Lwa =78 dB Uncertainty Kwa=4 dB

Test under load

A-weighted sound power level

Lwa =90 dB Uncertainty Kya= 4 dB

A WARNING The symbols below advise that you follow the correct safety procedures when using this machine.

Keep away your fingers from the saw blade

Keep away your fingers from the blade wheel

Dust mask should be worn ) o
Disconnect from power supply before servicing

Eye protection should be worn Fully read manual and safety instructions

before use

2
2,

Ear protection should be worn
Safety gloves should be worn

"SgpuBWIWLIod8. Uolos)old ap sjues

"$9||I8SU02 8IN0,p SIN8}08)0.d
"a|gesuadsipul
XnaA sap uoo8)o.d

‘dulydoew e| sp uonesiinn,|

JUBAR [9nuUBW 82 JusWalanue zas!

‘obesn
saude 18 uajaljus Jnod sulydeW B| Z8)08auuo0o9(

‘9110d 8419 }IeJAsp
uonoajold ap enbsew un

"uolje)o.l Us sjue|joA sap saubloje siBiop SoA zapJeo)

‘awle| e| ap saubiojo siblop soA zaples) ®

"auIyoBW 8)}90 9P UoIeSI|IN,| 9p SI0| SIINDYS Bp
SeINp20.d S8 JUBWSI08.I00 ZBAINS SNOA 8nb JUSWIOJUI SNOA SJUBAINS SBJOqWAS S87 : NOILNILLY v

ap ¥ =YMy| apnjiaou] ap 06 = Y™
Vv-8J9puod 810U0S NEaAIN
:ab1eyd uo }so]

ap v =My spnjiaou| ap 8L="M
\/-949puod 840U0S NeaAIN

: BPIA € ayoJew ud }So |

'sninoous sanbslil sep uoleNn|eAS aina|jlaWl sun alie) ap aulyoew e
ap Inajesi|nn,| e Juepuadso uoiyswlad suonewloul sa) aane, | e shed un p JsLieA 1nad gsuoine uonisodxas,p
nesAlu 87 '0)o sjusoelpe snsseoold saline p ‘ssulyoell ap 8iqUIoU d] )inig 8p S82IN0S SaJine S| 18 |IeARI) 8p
10Jpus,| 8p senbisugoeIeD SB| JUBN[OUI JNd)eSsI|iIN,| 8P Uonisodxa p |98 NESAIU 8] Jusduan|jul Inb sinejoe] s

"s99bIXe JU0Ss suonneosald S8|jeANOU Bp JUSWIEIA IS Jaulwlalep Jnod sjgel) uode}
ap oslnn 8119 sed 1nad au 1299 SI0J8)N0) ‘UoIISOdX8,p XNBBAIU SB| 18 UOISSIWY,| 811U UOIIR[24100 8un 81SIXD ||
"'seouesinu ap sjdwaxe XNesAlU Sap JusWaliessaosu sed 18 UOISSIWS, p XNESAIU SOP JUOS S8}I0 SaJlIyd So7

-Jabuep us asiw a9 Jnad Jnajesi|in,| ap aIA g| Ionb

sues ‘aulbuo,p abueyosal ap sadald sap anb juesijin,u saslyenb sauuosiad sap Jed anb aanyos)e

8J}9 JleJASp Bu uoieledas 8Jno| “unanbiA ua 9)uN2gs ap sa|bal s8] 8j0adsal anbuos|e aulyoew ayeY -
‘sogljllenb sauuosiad sap Jed sall0SSa00e SOS 18 dUIYDBW BJJ0A Jaledal sayed - Zg

‘saAelb sainsso|q ap anbsu un Jsyuasaud

yesnod suonoNJISULP [oNUBW 92 SUBP SOPUBWIWOIA] XNad anb saijne sall0Ssad0e,p uones||in,j -
"SJUBWIBSSIUBAY - |2

“Ina)dnuisjul un,p 9}ISONJO8JOP Bp SBO Ud dulydew e| Jasin sed aN -

‘asijeloads a21A18s un Jed xnanjosjop sinajdniiaiul sa| Jaoejdwal saye -

‘[enuew 82 suep d)1I0SUl 8JIBJUOD UOBIIPUI Jnes ‘¢ suolne a)sieroads un Jed agiedas no

a9oe|dwal JuswaleIpawwi 8119 Jop a9bewwopus aulyoew e| ap aiued alne no uoiosold 8yno] -

"aJjne| NO aun | 8p aJnsn no ainjdnJ 8[janNjuaAd,| NO ‘JuaWBANOW Ud sa82a1d sap 1084100 abejuow

9| 19 uswaubie,| ‘suiydoew e| 9p JUBWIBUUONOUO) Uog 9| Jajoaye jesnod Inb 82 1no} J8jQIu0) -

‘nAg.d |leAel} ne saydepe Juos S|I,S Jaulwlalep

Jnod s9]0Jjuod JuaWasnaublos 8119 JUBIBIASD SBJI0SSOIOE SBS 18 SUIYOBW B| ‘UOIESI|IIN 8)N0} JUBAY -




£)Y 80§52 . ajeq

AW"G cg\u}gbuo;,/ : 19|31 Juonisod
7“’3 Jggoal H :aWeuIng ‘awepN
ainjeubis

™M

9102 :Bunjiew 39 Buixiye Jo Jeap
1610 Pt
v 1000 98Z0££0S NS "IN d)edi1ad puejuiayy ANL
Hqwso s}onpold YO puejuiayy AnL Apog payioN ay) Aq pawiopiad ‘Bunse) Aued payL
:Uo paseq SI uonjele|oap siyl

ANVTIAZLIMS A9I0OTIVA LEET ZeAd-SUB|d 9T 1'Z ssalppy
dIAe 1330y : aweulng ‘aweN

N3 9y} uIyNM paysijqeisa aji [eaiuyda} ayj buipdwod 1oy sjqisuodsal uosiad

ANVTIIZLIMS J9HOTIVA LESI Zead-sueld ST °TZ : ssalppy Auedwo)

aweN Auedwo)
[18S SAN)BIUIIA] SIS

N3 2y} ulym paysiiqelsa aanejuasaidal pazuoyiny

N3/0€/¥10T :9A13234IQ DINT 6002 :kV+900C :L-¥0C09 NI

N3/SEIYLOT :@A10a11q 96.)JOA MO o €L0Z '1-208L OSIN3
‘pJepuels N3 Buimojjo} ay} 0} SWIOJUO0D pue

03/2¥/900Z :2Anda11q Aiduiyoepy
:SJUBWIND0P dAIRWIOU 3SaY} Y)Mm saljdwod ‘saijjdde uoijese|dap siyj yaiym o}

3O-¥1dYS "ou [eLids /|[SPpOoN
(mes pueq [|019S) mes pueg : juawdinbg

juawdinba ayj jJeyy Ajjigisuodsal ajos ul alejaap

ANVTY3ZLIMS 3940 TIVA LEEL Zeid-Sue|d Sa7 °|'Z
S sainjeluly S919S A

ALINYO4NOD 40 NOILLVHV103d 03

EC DECLARATION OF CONFORMITY

We Scies Miniatures Sarl
Z.l. Les Plans-Praz 1337 VALLORBE SWITZERLAND

declare in sole responsibility that the equipment

Equipment : Band saw (Scroll band saw)
Model/ serial no.: SRP14-CE
to which this declaration applies, complies with these normative documents:
e Machinery Directive: 2006/42/EC

and conforms to the following EN standard,
e ENISO 1807-1: 2013 * Low Voltage Directive: 2014/35/EU
e EN 60204-1: 2006+A1: 2009 e EMC Directive: 2014/30/EU

Authorized representative established within the EU

Scies Miniatures Sarl
Company Name

Company Address : Z.1 Les Plans-Praz 1337 VALLORBE SWITZERLAND

Person responsible for compiling the technical file established within the EU
Name, Surname . Roger Favre
Address : Z.1. Les Plans-Praz 1337 VALLORBE SWITZERLAND

This declaration is based on:

Third party testing, performed by the Notified Body TUV Rheinland LGA Products GmbH

TOV Rheinland Certificate Nr.: BM 50330286 0001 A
Rhaintang 0197

Year of affixing CE marking: 2016

Signature W
Name, Surname: - [2038" }';vrc.
Position/ Title: © Managing Dircelov
Pais + 28.08 . AT




TRANSPORTING AND HANDLING

This machine shall be moved by persons who are qualified.

Persons besides the worker are not allowed to stay in the work place during
transporting the machine. Plate trailer can be used in handling, make sure that
machine is loaded vertically and the strength of plate trailer is sufficient to hand
the machine. Transport the machine with the band guard fully down and close to
the table.

UNPACKING

Carefully unpack and remove the unit and its components from its shipping container and check for missing or

damaged items as the list of contents below.

WARNING: Due to the fact that saw blade is fine and precise, pay attention do not to damage the

saw blades during transport and the manipulation of the machine.

CONTENT LIST
Scroll band saw with one blade #12 (mounted) x 1 1 I a
I +»

Blade #9 x 1 ofo o
Table x 1

Table insert 5mm x 1

Dust port x1 + Screw and Washer x 2
Table tilt bracket x 1

Lock knob x 2

Allen key x 1

Long Hex head bolt w/Hex nut x 1

Medium Hex head bolt w/flat washer x 2
PLACEMENT WITHIN THE SHOP

This machine should be installed and operated only on a solid, flat and stable floor, that is able to support the

weight of the saw 81kg and the operator. Minimum space recommended for placement within your shop that

will allow the operator to work comfortably and in a safe place is 80cm x 70cm.
(Plus the space for the operator.)
ASSEMBLY INSTRUCTIONS

AWARNING Do not connect the machine while it is not fully installed.

ASSEMBLING THE STAND
- Follow the instructions on both annexed sheets.

ASSEMBLING THE BAND SAW TO THE STAND

- Lift the saw body with help of an assistant, place the band saw on the
stand and maintain it firmly.

- Place both reinforcing ribs under the top plate, use 4 long hex heads
passing through reinforcing ribs and top plate, 8 flat washers and 4 hex

nuts.
- Secure the saw by tightening all mounting bolts of the stand.

ASSEMBLING THE DUST PORT

1. The dust port has a 63.5mm (2 -1/2") opening to accommodate
connection to a dust collector (not included).
2. Open the lower cover door and Install the dust outlet on the right

side of the saw

'S8IUINOJ SB||9pUO. 1O SIA SBp

uakow ne unajoa9||02 3| Jo||elsul 18 Jnaligjul uonoajold ap joded 8| zaiAnQ g
‘aJjowelp np Jnajeidepe/inaionpal un oaAe
Jusws|eniuaAg (luinoy uou) Jnajelidse N0} B 9ploddel a9

nad || ‘wwg g9 ap 18 salaissnod ap INs10s||0d Np asswelp 87|

: SFAUFISSNOd 3d ¥N3ALO3T170I NA 3IV1d N3 3SIN

‘poddns np sN0J29 18 SIA $9| S8IN0) Juenbo|q Us aulydoew B Zasundesg -
"Juswawla} Janbojqg 18 sNoIdd 10
so||apuod Jaoe|d ‘suojual sap 18 Joddns np auiyoew e| ap SiaAel) ne
Jossed sa|-sayle) 19 sojeuobexay $919) SIA { S9| ZasI|IN JUaWB2I0uUsl

ap senbejd xnap so| poddns np enbe|d e| snos aoe|d ua zepe|N -
"JuswIBWId) Bl-Zzausulew 1o

uoddns 9| Uns e|-zasod ‘UB)SISSE UN p 8pie,| 09AB dUIYOBW B| ZOJUOd -

- 1d0ddNS 37 dNS IANIHOVIAN V1 3d 30V1d N3 3SIN
‘'segxauue sebed xnap sep suonoNJSUl S8| ZOAING -
130ddNS Na 39V.INON

‘uonje|jeisul 939|dwom es jueAe aulysew e| sed ze3oauuod o\ : NO”_N;J_J_VV

: JOV.INON 3d SNOILONY.LSNI

"najelado,| Jnod aoedsa,| Jajdwod sues ‘woQ/ X WOQg 9p 1S8 suIydew e| Ja|ejsul

Jnod asinbal wnwiulw aoeuns e “inajelodo,| ap splod 9] anb Isule aulyoew e| ap By Lg so| Jeuoddns
Jnod 8jue)sisal Juswwesiyns o aje|d aoepuNns aun INs anb 99siIn 18 99||BJSul 8419 JBIASP dU dulydew a)e)
INIHOVIN V1 3d 30V1d N3 3SIN

"S9||apuol X g 29Ae ajeuobexay 8)9} SIA sauusfow X g

'N0Jo9 X | D9Ae ajeuobexay 819} siA anbuol X |
usje 3P x |

'saqo| aJjenb e abelsas ap sagublod X g

a|ge} e| op Woddns x |

SO|[9puUOl X Z ‘SIA X Z ‘salalssnod ap Inajos|j0 X |

WG 9|ge) op Lasul X |

dIqel x|
%’“ﬁf"” 3o =ik 6 ,Nowelx |
e o l L "99JuUoW g ,N SWe| X | 99AB SUIYJB\ X |

: SINVSOdINOD S3a 31SI1

-abejuow ap 3o abejjeqap ap suonendiuew sap sinod ne Jabewwopud,| sed au ap uye uopuaye
21)0A 9)n0} abIxa aulyoew ej ins a9|ejsul awe| e| ap assaul e| anb sed zalqno,N :NOILNILLVY

"J18lo|dap e 1s9,u Lodsuel) ne np abewwop unone IS 18 ‘sajuasald juos saude-1o als||
e| 9p $9091d s8] $9JN0} IS Z8|QIU0I ‘sjuesodwod Sas }8 suIydoeW | Juswasnaublos }o Juswwapnid za|leqeq

Jovi1iva3ad

"a|qe) k| op said ‘esseq uonisod us awe| ap uonosloid | ooAe

aulyoew e| ze|ndiuew 1o zeyuodsuel] ‘seoileA uonisod us S8 aulyoew e| anb
19 @1ueslyns 1se Joleyd 9| Ins o|qiuodsip aoeLns e anb jueinsses us ‘lodsuel
9] Jnod asin 819 1nad 1eid joueyd un -aoe|d ua asiw ap 18 uodsuel) ap duUOZ
B| Suep 99.9|0} 8J}9 JleJASp Bu auuosiad aljne aunone ‘19-s9||90 ap uondaoxs | v
‘saalyllenb sauuosiad sap Jed anb ag|ndiuew 8119 IBJASD BU BUIYdBW )}

* NOILVINdINVIN 13 1HOdSNVYl




(@ ebewi) "s9)|Iq B SJUBWSIN0J SB| JUBXI} UB||Y SIA XNBp S| Ja1Iassap
‘auisn us 9n)oaye ‘sepinb sap Jjusweisnle uog 9| JSIJLISA 8P INg 8] sueq -
(o ebew) ‘uonejod Ing| Juswalaby| Joujenud

a1sn[ 18 syuswa|nos sep sabiob sep puoy 8| J8YoNo) JIOp SWe| B| 8p sop 8] -

(g ebew) TYIVSSIDAN 13 IVINJON 153 D30

"Inaliojul Jusws|nol np ayloip 86106 e| suep 18 Jnsuadns
juswa|nol np ayoneb abiob e| suep 1se awe| e| anb zajoN

NOILN3LLV v

(v @beuwy) "s9||Iq & sjuswa|nod

sop sobiob sap inaugiul | e 18 auel e ap a43uao ne suiow no snid

awe| e| op uonisod e| ZaAlasqo 18 Ulew B| B JUB|OA 9] JuslWajus| zauino| -
"8W1SAS NBBANOU 80 D9AR SNOA-ZBSLIBljIWE.) 18 S9)|Id B SjusaWwa|nol

sina| 98AE seq 18 1ney uolsioald ap sapinb so| JuswaAnuane zeAlesqQ -

BWE| 8p 9||le] op ZaJabueyd No Sle| 8][oANOU aun Za1a[|glSul SNOA PUBND BIAINS JUSWSNDIEWS]SAS JUSWS[eba
BJ8S INb odejo ajuenodwWi SaJ] 8)]o0 & UOUaNe ZaHod 1J0ddns UoS JNS 89Xi] JUSWa}0a1100 SUIyoew | Sio] aun

"SLNVT1OA S3Ad LNV V1 3dNS AV V1 3d NOILISOd 13 NOISNAL 'JIAV1V13a I3D9V.INONW
‘uone|eisul 819|dwos es JueAe suiyoew e| sed za108uuod aN : NOILNILLY W

AWARNING Do not connect the machine while it is not fully installed.
ASSEMBLING BLADE & ADJUSTING BLADE TENSION AND TRACKING

When the machine is correctly fixed on the stand, take care of these very important information, which will be

followed systematically also when you install a new blade or when you change the size of the blade.

- Look at both upper and lower precision guiding systems ball
bearings and get used with this new system.

- Turn slowly the wheel by hand and see the position of the blade,
more or less at the center of the rubber tires, and into the grooves of

the ball bearings. (image A)

AWARNING

Notice that the blade is into the left groove at the upper ball
bearing and the right groove at the lower ball bearing.
IT’'S NORMAL AND NECESSARY. (image B)

- The back of the blade should touch the bottom of the grooves and just entails
slightly the rotation of the ball bearings. (image C)

- In order to check the right adjustment of the guides, made in factory, unblock

both Allen screws fixing upper and lower ball bearings. (image D)




- Notice that there is an important radial clearance and the ball bearings can be moved of about 3mm. IT’S_
NORMAL AND NECESSARY TO INSURE A FINE AND PRECISE ADJUSTMENT. (Image D)

- Push both ball bearings in the most back position and block them in this position by tightening slightly the Allen
screws by hand. Now the blade should be outside the grooves.

- Turn aaain slowly the upper wheel by hand: the blade must keep its position at the center of the rubber tires.

- Ifthe blade leaves its initial position on the rubber tire more than 3mm,
you have to adjust the blade tracking with the lateral knob at the back
of the machine. (image E)

- When you have finished adjusting the blade tracking, block the locknut
on the lateral knob. Normally you should not have to adjust the blade
tracking all the time.

- Then, beqginning with lower guide, unblock the Allen screw and
move the ball bearing forward until bottom of the grooves just touch
slightly the back of the blade. Vertically, the ball bearing must be
centered as well as possible.

- At this point, when turning the upper wheel by hand, the ball bearing
should rotate slightly.

- Then make exactly the same thing with upper guide.

A WARNING: Tighten the screws and make sure the ball bearings are
turning easily.

When you have to change the size of the blade don’t forget to accord the ball
bearing to the blade. You find all the details in the table below. (Fig.1)

The ball bearing delivered with the machine has two different groove sizes.
One larger and one narrower. (image G).

The blade mounted on the machine is blade number #12 and according to what is
wrote above, the blade is into the left groove (larger) on the upper guide, and right
groove (larger too!) on the lower guide. (image F)

With the machine, you also receive a free blade number #9.

When you want to use it, you MUST turn both ball bearings in order to use the
narrower grooves.

Optional ball bearings
All other sizes of blades and ball bearings are available on request from our retailers.
For a precise work, we recommend to use the ball bearing corresponding to the blade

| Bi4
¥1-00026 |28 | Z'€ 00 [0S0 SLEZ/YTIOT6 | ¥T
Z1/11-00026 |68 | S€ 00 [0S0 SLEZ/TI0'T6 | TT
Zr/11-00026 |76 | 9°€ 08T [0S0 SLEZ/ITOT6 | TT
6/L4-00026 |SOT | T% YET  [pH0 5.£7/600'16 | 6
6/.-00026 |8TT | 9% YT 0% SLET/L00T6 | L
5-000Z6 [ V€T | €S Z0T  9g0 SL£7/S00°T6 | S
[wu] [wu]
IdL | wa/z MY ou
oudoaddy
JUAWINOY m U

"alle| e| & Juepuodsa.lod Jusws|nos 8| SINOINO] J8s!|iIN,p SUOPUBWIWODSI

SNou ‘alle| B ap aIA 8p @ainp e| inod 18 ‘s10a.d |IBARI) UN IN04 "SINSPUBAS.

SOU Zay0 S9|gBJAI| JUOS SJUSWS|NO0I Bp 18 SaWe| 8p SUOISUSWIP SaJjne S8| S8In0 |
‘uonydo ua s9||Iq B S}UBWIN0Y

‘sejuepuodsalios sayoae snid sebiob sa| Jasijiin Jnod

sjusWB|NOJ XNap S8 Jaulnol Z3yAJQ SNOA ‘1asi|iin,| ZeJpNOA SNOA puenp

‘6 N @We| aun Juswa|ebo zoAadal SNOA BUIYORW B| DAY

(4 ebewi)'seq np apinb o] suep (j 1Issne ab.e| snid e|) ajioip ab1ob e| suep 18 ‘Iney
np apinb 8| suep (abue| snid e|) ayoneb abiob | suep aAnol} 8S swe| e| ‘SnsSsap
-10 @J9WNUY S8 Inb 80 UOI8S ‘18 Z| N @un }S8 BuUIydoBW B| NS 99JUOW Bwe| e

‘(9 ebewn) syone snid anne,| ‘ebie| snid 1se aun, ] "SejusIop sobiob
9p sinoblie| XNap JUO SaUIYJBW 8] DOAE SaJAI| SO[|I] € Sjuollia|Nod So-]

(1°B14) snossep-10 Neajqe) alIoA “S9||Iq B JUBWS|N0J Uoq 9] 9aAe
Japioooe | ap sed zal|gno,u ‘swe| ap a||ie] ap Jabueyo zeAsp SNOA puenpd)

"JUBWIBA(I| JUSLLINO] SIBIUIBP S8 anb snoA
-ZaINsSSe }0 ‘SJUdWd|NO0I SBP Ud||Y SIA S8 zenbo|g : NOILNILLY W

‘Iney np apinb 8] 99AB 8SOYD SWQW B| JUSWSJOEXd Salle) Sind -
"uone)0J U Siw Juswalaba| 8119 1elAsp Juswa|nod

9| ‘UleW | B awe| g| Jauno) sajle) SNOA puenb ‘uswow 80y -
"Juswa|nol
9] JUBWIB|edILIaA Jaljua)) abl1ob .| ap puo) 8] neaANOU B 3YyoNno)
awe| e| ap sop 8] anb 82 g nbsn[ jusws|nous 8| Jayooiddel 10 ug|y

SIA B| Jollassap ‘Seq np opinb 9] Jed jueduawituod ua ‘e)insuy -
‘awe| ap swabueyo anbeyo e abe|bal 90 Jajodal Jioasp sed zalasp

BU SNOA JUBWISBWLION "N0J29-8J1u0d 9| Jenbo|q ‘euiwlia) abe|bos 8) -

ﬂ m Appropriate
Ball Bearing
n° Art. [mm] [mm] | Z/cm| TPI
5 | 91.005/2375 0,36 1,02 53| 13,4192.000-5
7 | 91.007/2375 0,40 1,24 4,6 | 11,8(92.000-7/9
9 | 91.009/2375 0,44 1,34 41| 10,5(92.000-7/9
11 | 91.011/2375 0,50 1,80 3,6 9,2(92.000-11/12
12 | 91.012/2375 0,50 2,00 3,5 8,9(92.000-11/12
14 | 91.014/2375 0,50 3,00 3,2 8,2(92.000-14
Fig.1

(3 ebewn) -eulyoew e| ap sop
ne aaubiod e| oaAe awe| g| ap uonisod e| 18614100 ZoASp SNOA ‘WWE
ap snid ap sjuejoa sap ajuel e| uns sjeniul uonisod es ayinb swej e Ig -
‘sjue|oA sap ajuel e uns ajenul uonisod es Jopleb JlelAap awe| B| ‘SJUBJOA SBP UN Juswalug| Jaulno] -
“SjUBWIdNO.I Sap SobJob sop Sioyap Uo a1)9 }JIelAap awe| g] Jueuajuie]y "uoljisod 81190 suep Jiusiulew sa|
Jnod ug||y SIA Xnap s9| ulew e| e zanbo|q 18 (awe| e| ap Joublo|o $9|) aJdlile Ud SJUBWS|N0J XNBP S8| ZosSSNod -

(g obew|) 'S193dd 13 NIF INFWILSNCY NN dFUNSSY 4NOd FHIVSSIIOAN 13 TVINUON
1S3.0 "wuwg uodiaus,p soejdop o419 Jnad Juswsinol 8| anb 1o |eipel nal uenlodwi un e A | nb zejoN -




‘(IN-7-M @bewi) "saqoj| { e abellas

ap sagublod xnap so| zallas 18 zass|/\ "d|qe) e| ap poddns np siaAel}-ne juessed sabl) sanbuo| xnap sa|
‘aoe|d es e 9)INsus B|-zasod ‘9|ge} e| ap aiuad ne,nbsnl ajuay e| Jed ajge} e| ap siaAel) ne Jassed Jop awe)
e| ‘quswuwapnid 8|ge) e| zayooidde auiyoew e| Ins }s8 awe| e| IS "Joddns ung| ap a1juad ne sanpuad JusIos

sabl) sanbuo| xnap s8] anb zallIoA ‘B|ge) B] SNOS "SNSSSP 8| NS 8JI0U 90B) B 08AR ‘SUIRW US o|ge) B] Zzauald G

(r ebewn) “inajl e uswa)eled uasul| Jaublje p 1ow.ad J8SSIASP S8 NO JSSSIA S8 "US||Y SIA ¢ INS 8sodal uasul| ‘¢
(] ebewl) *91090 8] Jns Juawaubije,p a|Idnob e| anb Isule ‘e|qe) ] 8p 8Jjudd ne JYasul | JaAs|ug ‘¢
"allenba p Juswalieled elas ojj@ puenb ajge) | Jnod 89)ng ap BIIAISS SIA 8190 9p 819} B Juejsul|

Jnod sed zanbojq 8] aN ‘(g) ‘no1o9-81ju0d uos 1o sjeuobexay 819} s anbuo| e| aoe|d us zens|\ ¢

"zanbojg:(v) senaaid sojjopuol s9| 18 ajeuobexay 8)a)] e SIA XnNap so| 9aAe d|ge} ap Woddns 9| zojeisu| (H abew) L
: DIAINS B ayoluey

"awe| e| Jnod sbewwop sues s|ge) e| soe|d us aijawW JIoAnod zelIAep SNOA (SUOPUBLIWODS
snou anb 82) ‘eple SNoA suuoslad 8281 BUN IS "BWE| B JOAS|US,P SUO||IoSUOD SNOA SNOU ‘|N8s $8)9 SNOA IS

"o|qe) .| ap ooe|d US BsiW | : djueAIns adejg,| Jnod s}aid $8)19 SNOA JuBUSIUIR|

379V1 V13d 3OVINON

ASSEMBLING THE TABLE

Now you are ready to go to the next step, assembling the table.
If you are alone we recommend firstly to remove the blade from the band saw before installing the table to

avoid breaking the fine blade. If somebody is helping you, (we recommend it, you should be able to install the

table without any damage to the blade.

Directions:
1. Install the table-tilting bracket with two hex head bolt with flat washer. Block the bolts A (image H)

2. Putin place the long hex head bolt B with nut. (image H). Don’t block it now. This bolt is the stop block

where the table will lean on when the table will be perfectly square.
3. Remove the insert from the center of the table and the table alignment pin on the side of the table. (image I)

4. This insert rests on four Allen screws. Screw/unscrew these four screws to adjust the position of this insert on

the surface of the table. (image J)

5. Grab the table on hand and turn it with the black face on top. Under the table verify that the long bolts are
hanging at the center of each trunnion. If the blade is still on the machine, move the table very carefully, the
blade passing through the slot until the blade is at the central part of the table. Then take it down at his final

position, both long bolts passing through the table-tilting bracket. Finally put in place both lock knobs. (image
K-L-M).




01

6. If you have removed the blade, you have now to put it back, following the instructions concerning this

important point.(Pages 7+8).

7. Re-install the table insert in the center of table and the alignment pin on the side. (Images N + O)

"99UI|oUl 8|qe) B| 09AR 9||IeAB.) JIoAR saide Juswgsie

JaAnosal 9] ap eupewlad snoA 1o eoe|d ue Isule 1S8 .06

ap o|bue,| ep aiadal 89)ng B "NOIO9-211U0D 8] Zanbo|q ‘B|ge]

B| D9AB J0BJUOD Ud JI0os 3||o,nb 82 enbsnl g siA | Jassinag ¢
‘sogublod xnap sa) Jaslassal sind (O abewi) "a|ge)

e| Jns 99sod auenbs aun 2eAe 06 ap o|bue,| Juswsayeled

Joysnle sind saqo|] # e sesublod xnep S8 Joulesseq 7

"8]ge]} B| D9AE 10BIUOD US 84)9 sed JIop au 819} e| ‘wwQl

8. Adjusting blade tension

Determining ideal blade tension is somewhat subjective. It is learned
through practice and experience, depending of personal

preference and individual work habits.

But you need to know that the best work will be always made with a
blade rather too tense than not enough.

Suggestion:

When the blade is in tension and the upper guide in highest position,
push the blade at middle height with your finger, if you are able to

obtain an arrow of 3-4mm, the tension is correct. (Image P)

uoJinug p (6 abed H ebewl) g ajeuobeyxa 8191 SIA B] JI8SSIA |

“oWe| e[ e Joddel Jed o|ge] e| op obelienbo | op UONBONIS/\ : JuelodW! Sai

S3TO0Y.LNOD 13 3ASve 3d S39V193d

BASIC ADJUSTMENTS AND CONTROLS

Very important: verification of the squaring between the table and the blade.

1. Screw the screw B (image H page 9) of about 10mm, the head

(d @bew|) "8}09.100 18 UOISUS) B| WWY B ¢ 9p dYd9)}

aun zaua}go SNOA IS "16l1op un 99Ae Jnd)ney Siw e awe) e| uns zaAndde
‘@ney Ixew uonisod ua Jnauadns apinb 9] ‘UoiSua) Ud Juelo awe| e

: uonsabbng

'zasse sed anb anpua) doJy nad un awe| saun daAe

nua}go sino[no} eJas |IBABJ} INd||IdW 8] anb JIOABS ZaASpP SNOA SIE|\
‘lleAel} @p sapniigey Sap o Sa||anpIAIpUl S8oual9le.Id sap puadap
‘asinboe aousladxa | 12 anbijeid e| 9eAe puaidde,s 1999 “moalgns

ap 8soyo anbjanb 1se ajegpl SWE| Op UOISUS) B| Jaulwis}e(

"awie| e] ap uoisua} e| Jaysnly ‘g

of the bolt must not be in contact with the table.

2. Unscrew both lock knobs then adjust perfectly the angle with a
square gauge, block again the table. (image Q)

3. Unscrew the screw B until it just touch the table, block the nut.
The stop block is now in place and the 90" angle will be easily

found again in the future.

(O + N sebew) '9109 9| Ins Juswaubijje,p a|1dnob e| 18 8|ge] e| 8p a.jusd ne Jasul| aoe|d us zapaway “/

‘(g+/ sebed) "uenodwi saJ) uiod 82 JUBUISOUOD SUONONIISU

$9| JUBAINS U 8oe|d US ai)jowal e| JueusjuIel JUOP ZOASP SNOA ‘OWE| B| 9AS|US ZBIAB SNOA IS 9

10




Il

A To avoid unexpected or unintentional start-up, make sure that the power switch is in the OFF
before connecting to a power source. Do not try to use the machine unless all the guards and other
safety devices necessary for machining are in good working order.

ADJUSTING THE UPPER GUARD ‘[i

1. Turn off the saw and disconnect the power source.

2. Loosen the lock knob A.

3. Move the upper guide B assembly up or down and re-tighten the
lock knob A.

*19dno9 e 9231d k| ap 9|qissod saud sn|d 8] 48ANOI} BS }I0p
jney apinb np sa||iq e Juswa|nod 3] ‘abelas ap jejNsal In3||IdW un INod : INV1YOdINI LNIOd v

A IMPORTANT POINT: For best sawing results, the upper ball bearing needs to be adjusted as
close as possible to the piece to cut.

" UoInoq 9| Jellessal 18 19|dwoo apinb 8| 81pusdsSep NO JBJUON '
"V Uojnoq o Jauesseq g
"JUBINOD 8P 92IN0S B| 8P B|-Z8}02UU009p 0 9108 B| Zolally |

ﬂ AJNI™I4NS 3AAINSO NA LNINTLSNrVY

*ayaJew ap je}9 Jieyed us }o ase|d una| e sed Juos au suoijosjoid sa| s83no} anb jue)
aulysew e| siewel zasi||jn,N "JULINOD 3P 924N0S dUN B 19)23UUOI | dp JueAe 440 NS }Sd aydJew ud
asiw ap uolnoq 8] anb snoa-zainsse ‘auiysew e| ap ypsedwasiul abeliewdp N0} J9UAD INOd V

11



cl

POWER ON/OFF SWITCH
Plug the power cable into a correctly rated switch socket outlet. If
extension leads are being used, check these and make sure that they are

not damaged.

This scroll band saw is equipped with a magnetic ON/OFF switch (A)

To START the saw: Press the green button “I”.
To STOP the saw: Press the red button “O”.
Whenever the saw is not in use, insure the saw is switch OFF by pressing

the red button “O”

LED work light

High quality LED work light is installed on saw itself.
LED ON/OFF switch B is on the arm with light mark.
Fuse

This saw takes 2 fuses.

Fuse C 10 AMP for protecting machine electricity.

Fuse D 1 AMP for protecting LED light.

Protection

When this saw is pressed OFF from the power, the saw
blade and wheels will stop running within 10 seconds to
avoid any accidental injury from the running parts.

(CE regulation)

SAFETY DEVICES

The saw is equipped with a safety switch system, which quickly interrupts the machine if the doors are

opened during operation. The machine will restart when the doors are in closed position and the green

button pressed again.

A WARNING: the pin of breaker is exposed, pay attention in the pin to avoid injury.

i sjuejoA sap }9|dwod jJauie,| JueAe sapod so| sed zaiAno,N

‘anja0ul anaj Jed ap sdwsjbuo| J8uino} ap Januiuo9 JudAnad sjue|oA sa] anb zajou ‘swe| aun,p ainydni g| 9p S10| dWIW

2@ "sapod s3] JLIANO, P JUBAR BWE| B] 3P JUOP ‘SJUB|OA S ‘Bulydew e| ap }9|dwoo Jaiie,| d1pusdjep d11esSadau }sa || “sed
£JOUUOIJOUO} BU 9JINDIS AP UIdL} UOIJOUO} B] ‘@nbiiyoala uonyejuswije,] ap aindnod ap ses ua,nb zajou ‘NOILNILLY

"19sS9|q shoA sed au e apieb zauaid ‘ajuasedde }sa }IN2419-adN0D BY201q B| ‘S91IBANO SO : UOIJUINY E

‘oAndde « NO » WA
uolNog 9| 1@ segw.aal sauod s9| Sl0) dun nb elalEWYPaL BU BUIYOEW BT ‘|leAeld) 9] Juepuad SaleAno
uos sayuod s9| Is a19s e| Juswsapidel ajale Inb 91uNo%as ap Jnaydnuisiul unp aadinbg 1se auiyoew e

311R-INJ23S 3A s4dllisodsida

(uonenbas 39)

‘uonelol us salled sap asned B aINssa|q NO JUspIode JN0)

181IA9 Jnod SOpuU0I8S ()| UOIIAUS saide Jaulno} ap JUOIS8SSOI SJUBJOA S3) 10
awe| g ‘440 @bnolt uoinoq o] JueAndde us 99)a.Je 1S9 BUIYOEBW B| pUBNYD
*9}14N29S-uU01}99)0.d

"q37 edwej el 8p uonosjold ‘dAV L ‘@ dlqisnd -

‘aulyoew e| ap anbliyoa|d UN2JID Np uoidajold ‘Y 0L ‘D djqisny -

's9|qisn} xnap Jed aabojoud 1s8 sulydoew a)8)

sa|qisn4

(a481WN] sWwelbo1d1d) |70 Jnsydnuaiul| Jed sguuonoe 1se 37 adwe| e

"auIyoeW k| Ins a9||eisul 1se ajijenb siney ep g3 edwe| sun

"a37 & [leAes} ap adwie

| "« O » 8bnoJ uoynoq 9| Ins yueAndde ue sgjolle
919 ke 9||9,nb SNOA-ZzaInssE ‘Uoi}ouo} Us sed }s8,u sulyoew e| puenp
« O » abnous uojnoq s zaAnddy : sulyoew E| J8}a.Ie JN0d

"« | » YoA uolnog o] zeAnddy : suiyoew e| Jasrewsp Inod

(v) 440/NO @nbnaubew inajydnuisiul un p aadinba jso auiysew 8399

AWarning that in case of loss of power supply, the braking function is not operating, and it is necessary to
wait for the complete standstill of the machine before opening the doors. In case of broken band or belt if fitted,
the wheels may keep running, and it is necessary to wait for the complete standstill of the machine before opening
the doors.

v ‘oobewwopus

sed 1s8,uU 9|8 IS ZallI9A ‘@9sI|in 188 anblnos|e abuojjel sun IS ‘eg)depe
JUBINOD Bp 92IN0S BUN B aulyoew .| ap anblyos|e asiud e zeyouelg

440/NO TVHINIO dN3LdNYATLNI

12




€l

18bueyo e| e sed zalIsay,N ‘[leAed)
Jna| Juswa}oa.I0d alie) snid au 19 Jijdnosse,s JuaAnad asso.q
el ap s|iod s9| sdwa) 9] 29Ay “el-zabueyd no uonisod es
Jaisnle aliessad9u IS "a4nIds ap uonenwnooe sues 19 aidoud
JnaLigiul JuejoA 8] sJinolno} essie] 8ssoiq e| anb zsalloA

"LNVOA 30 3SS0dd V1 430V IdNTY-d3193Y

LNVTOA 37 dNS 3AaNVE V1 SIVIAVE 237709 3N v

"apueq a||oAnou aun soe|d us zepaw sind

‘1e|d sIABUINO} UN ZaSI|IIN ‘ONOYDIN0BD Spueq | JOAS|US JNod

"ONOYO}N0ED apueq g|
ans aoe|d es juswa|oiyip esapleb swe) g ‘ainsnp dosye A 1S

"9SSBD 8p NO aINsn p
sed us seabueyd a9 Jusanad SJUBJOA SBP DNOYDINOBD Sapueq Sa

N3IL3Y LN

"J8IA9| B 9aublod e| Janbojq sind ‘©1041n02 B| 81pus)

Jnod juswawilia) JueAndde us a}l0ip B| SI9A Ingjow 8| zassnod
‘aoe|d ua ualq }$8 81014N0J B| 8nb aInsse 8119 SnoA saudy "9
‘sjlolp

9p UISSap 9] JNS 9nbipul SWWOD 8104IN02 B| Zadke|d ‘INdIN0SOL *S
‘ayoneb

9P UISSap 9| INS 9nbipul SWWOD 8104IN0J B| Zade|d ‘NdN00.L ¥
‘salinod s9| Jns 81041N02 e| 8p uonisod e| Jabueyds inod juesiyns
elas nal 87 ‘ayoneb e| siaA Jnajow 9| za1oAld 18 JBIAS| 80
12119SS9p ‘9101IN0D B| 8P UOISUS] B| Ja19q|| Jn0d "1aIAg| e agubiod
aun 9ANoJ} 8s ‘INdJOW NP SNSSap-ne ‘aulydoew e| ap alallie,| vy ¢
‘ayod e| zaiAnQ g

"auIyoBW B[ Z8J08uuood9p 18 440, 8bnou uoinoq s JaAnddy *

:9S8S9lIA 9p Jobueyo Jnod
‘INdIN 0G0 ©SS9)IA B| O8AR 93lAI| }SO BulyoeW B

INdIA 0S0L/ INdIN 00/ : S8SS8)IA 8p XNBAAIU XNap B aulyoew a)je)
ISS3ALIA 3Ad LNIJINIONVHO

CHANGING SPEED SETTINGS
This machine has 2 different speed settings: 700 MPM /1050 MPM
To change the speed setting:

1. Turn off power and disconnect the saw from the power source.
2. Open the door.

3. At the back of the saw, just above the motor, there is a ratchet
lever to loosen the drive belt, unscrew the bolt a few turns -
counterclockwise then pull up on the capacitor cover of the motor
and pivot the motor to the left. This loosens the belt enough to
move it between one set of pulleys and the other.

4. 700MPM, place the belt on the front most set of pulleys as left
drawing.

5. 1050MPM, place the belt on the rearmost set of pulleys as right
drawing.

6. Having repositioned the belt, push down firmly on the motor
capacitor cover to tighten the belt, turn the ratchet lever clockwise

until it is tight and the motor does not move.

REQUIRED MAINTENANCE

Wheel tires can be replaced if they get worn out or broken.

If it is worn out, the blade will not track straight on the wheels.
To remove the tire from the wheel groove use a flat

screwdriver and install the new tire.

A Do not glue the tire on the wheels.

ADJUSTING/REPLACING THE LOWER WHEEL BRUSH
Verify the brush keeps the lower wheel surface clean at all
times, if pitch and sawdust builds up on the lower tire, adjust
or change the brush with use and normal wear over time, the
brush hairs will soften and will not clear the wheel surface as

well, lower the brush or change the slightly.

13




Junction box

QKS8
Safety interlock switch

12A Fuse holder & Cover

Black
-7

Cable line

Led driver

2-0P520
Fuse Holder

Connector PLT-255-ADF-R

Connector PLT-255-RF-R
+ A-590PX

Electromagnetic switch

Cati & e
“val B

YINE

Terminal blocks -5P

Brake staff circuitry

[l =]

(3]

| pZis

|:23-|

Led
driver

Oo_0O
D ! !
Terminal blocks -3P
i i 2
= =1 | ep|em| =

=

BROWN
Black
G

Capacitor(Motor run)

Compact splicing connectors

i4!

Cable line

Power cord

Series rocker switch

Motor ~1230V/50Hz

500W

14

MO00S
ZHOS/AOET L~ JojoN

aull a|qe)

$10J08uu09 Buiolds joedwo)

(unu Jojopy)sopoede)

YOIMS J9%00] SalIaS

102 Jamod

|
e
e —

[0
- -

—2

5=

= L:Il:l

de- $¥o0|q [eunwIa L

I-sz:l  — |

iz |l | —

yoyms oeubewonos|3

Xd06G-V +
¥-44-65¢-171d 10}08uuoy

Ayinoud yeys axelg

dS- $300[q [BUlWIB |

oo

o0
oW

¥-40Vv-G52-17d 10}8uuo)y

J19p|oH 8sn4
025d0-¢

J9ALP pa]

aull 8|qed

5@1 @

@®

s
oeig

O_O_O_O

19A0D) @ JOpIOY SN VZL

youms xoopajul Alajes
8SMO

Xoq uonounp




Sl

4 0 A .
> “ 5
% & ") 7—>)
& ,
& £ /. D5
O e
3 . W AN
o
/f )
> o
&

Dy D = N

\ '/{"! \\YfA ¢ S

mgg .
=—@ \ z‘/’- 2 ag 8

15




PARTS LIST

91

SRP14-CE
PARTS NO. DESCRIPTION SPEC. QTY
SRP14CE-01 Base 1
SRP14CE-02 Upper Frame 1
SRP14CE-03 Steel Pin 1/4"x16mm 5
SRP14CE-04 Hex Screw 3/4"x2-1/2" 1
SRP14CE-05 Flat Washer 3/4" 2
SRP14CE-06 Spring Washer 3/4" 1
SRP14CE-07 Hex Nut 3/4" 1
SRP14CE-08 Motor 1
SRP14CE-09 Hex Screw 1/2"x2-1/2" 1
SRP14CE-10 Flat Washer 1/2" 1
SRP14CE-11 Nylon Nut 12" 1
SRP14CE-12 Knob 3/8"x45L 1
SRP14CE-13 Flat Washer 3/8" 1
SRP14CE-14 Key 5x5x35L 1
SRP14CE-15 Motor Pulley 1
SRP14CE-16 Set Screw M6x14L 2
SRP14CE-17 Lower Shaft 1
SRP14CE-18 Ball Bearing 6204LLB 2
SRP14CE-19 Key 5x5x60L 1
SRP14CE-20 Pulley ™ 1
SRP14CE-21 V Belt A-27 1
SRP14CE-22 Lower Wheel 1
SRP14CE-23 Tire 2
SRP14CE-24 Flat Washer 1/4" 1
SRP14CE-25 Hex Screw 1/4"x5/8" 1
SRP14CE-26 C-Ring S-20 1
SRP14CE-27 Bearing Cover 1
SRP14CE-28 Cross Hd Screw 3/16"x3/8" 7
SRP14CE-29 Brush 1
SRP14CE-30 Cross Hd Screw w/Washer 3/16"x3/8" 19
SRP14CE-31 Brush Holder 1
SRP14CE-32 Frame Cover (Upper) 1
SRP14CE-33 & 34 & 35 |Switch for LED Light RF-1004 1
SRP14CE-36 & 37  |Switch 1
SRP14CE-38 Fuse Holder 1
SRP14CE-39 Fuse Sticker 1A 1
SRP14CE-40 Fuse 1A 1
SRP14CE-41 Cross Hd Screw w/Washer 3/16"x1/4" 9
SRP14CE-42 Blade #9 1
SRP14CE-43 Quick Connector WAGO-222-412-2P 3
SRP14CE-44 Power Cord 1
SRP14CE-45 Strain Relief Bushing PG-9SL 2
SRP14CE-46 Dust Cover 1
SRP14CE-47 Terminal Block 1
SRP14CE-48 Clip 1
SRP14CE-49 Cross Hd Screw 3/16"x1/4" 1
SRP14CE-50 Cross Hd Screw M3x15 2
SRP14CE-51 Flat Washer 1/4" 2

16

4 Wil aje|d ajjppuoy 1S-30VLdYS
[A GILXEN SULIOJIdNID 919} B SIA 05-3071dYS
2 WPILX.9L/E 9ULIOJIINID 99} B SIA 67-3071dYS
) dio 8v-30vLdYS
L ainbuyoaja aulog -39V 1LdNS
L a1a1ssnod- 3ue 8|249AN0Y 9-30¥1dNS
r4 1S6-9d 9]qed auieg SP-3071dYUS
l uoljejuauwije ajged v-3071LdUS
€ d2-2ly-222-0D9VM apides pJodoey €r-30V1LdyS
l # ¢r-3071dYS
6 WPILXW9LIE 9]|9pUO. I9AE SULIOIONID 3)9) B SIA L7-3071dYS
l Vi a|qisn4g 032V 1LdYS
2 Vi a|qisny ayanbng 6€-30¥1dYS
2 9|qisny-a3iod 8€-31071dYS
l |eaduab unaydnaislul 1€ 8 9¢-39¥1LdNS
I ¥001-4Y @31 adwej nod naydnudiul| gg R ¢ @ £6-3OVLdYS
L Jnauadns seuq ainaAnNo) ¢e-3A071LdyS
L assoliq ap poddng L€-30¥1LdYS
6l u8/€X.9L/E d]|9puo. 29AE SULIOJIONID 3)9) € SIA 0€-30¥1dYS
L assoug 62-30V1LdYS
l u8/€X.9L/E "9WLI0JIN.D ‘939 B SIA 82-30V1dyS
L JUSWdINOI 3P 3|219AN0YD 1Z-3071dyS
I 0z-S Bury-o 9Z-3071dYS
L W8/SX.P/L aleuobexay 939} SIA G232V dAS
L DI aje|d ajjapuoy ¥2-32v1dAS
rA (uejoynp) oanoysjnoes us apueg €2-3071ddS
L SBq np JUB|OA ¢2¢-3A2Y1LdUS
L 12V A U3 81044n09) 12-30V1LdYS
L Wl allnod 02-32¥1dYS
l 109XGXG a)jdAe[D 61-3071LdyS
Z g11v029 s3||1q € JusWa|NoY 81-30¥LdyS
L seq aiqly L1-3A2¥1dYS
Z T LX9N 9)9) sues udj||y SIA 91-30¥1dUS
L Jnajow aljnod S1L-3AJ7VLdUS
l 1GEXGXG = YT o) Y1-3071dYUS
L .8/ aje|d ajjapuoy €1-30¥1dyS
l S¥X..8/S 191A9] e d9ublod -3V dysS
l Al uojAu noiog L-30V1LdYS
l W21 aje|d ajjapuoy 0L-327LdyS
l we/-2x.2/L a|euobexay 919} SIA 60-30¥V1dyS
L Jnajop 80-30¥LdYS
l e JeuoBexay noaosg L0-30¥1dyS
L WJIe JHosSsal 9j|apuoy 90-30¥1LdyS
Z JJie aje|d ajjapuoy G0-30¥1dYS
l W2/ TXuPIE a|euobexay 913} SIA ¥0-3071dyS
S wwo X,/ Jajoe ua sa|jidnoo €0-30¥1dyS
! inauigdns seig 20-30¥1LdYS
l oseg 10-3D71dYS
ALD ‘03ds NOILdIYOSs3a ‘ON S1yvd
d0-¥1ddS

1SI17 S14dvd




L1

PARTS LIST

€ 9N JeuoBexay noiog L0L-3DVLdYS
l awie| ap uoI399j0id 00L-32¥1LdYS
c SXVYIN ajeuobexay a9} SIA 66-32¥71LdYS
c 9JAIND 3j|Spuocy 86-3071dyS
l a}ioJp unaladns awe| ap uoI}099)0.d 16~-32¥1dNS
l ayoneb tnaadns awe| ap uoi3oajoid 963271 dNS
14 SIX9IN u9a|Iv SIA G6-30V1dYS
l jney awel-apinb ap poddng ¥6-30V1LdNS
€ WP LX.9LIS saqo]| e aaubiod €6-30V1dyS
l WIL/GX,9L/S 9}9) sues uld||y SIA 26-3071dysS
l Hossay 16-30V1dYS
rA DI 1919€ Ud 3||Iq dled 06-30V1dyS
z zz-s Bury-o 68-30V1dYS
L abepinb axy 88-3J¥1dYUS
I SIX9IN ajeuobexay 839} SIA 18-3071dyS
c S¥629 awel-apInb [e1oads juswa|noy 98-3071dyS
vi WIL/E JeuoBexay nouog G8-3A0¥1ddS
4 wlX,9L/E 9WLIOHONID 9)9} B SIA ¥8-30¥1dUS
) 9}104p 91NdLIYJUI dWB| dP UOI}09)0id €8-39¥1LdNS
) ayoneb ainaligjul dwe| ap uoi}dsjo.id 28-30¥1dyS
[4 aleuobexay 939} SIA 18-30VLdYS
4 7 aje|d ajjapuoy 08-32V1LdYS
l seq awe|-apinb ap poddng 6.-30¥1d¥S
l uoljelidse,| ap seq awej- 3JANOH 8/-3971d¥S
l WwCX,.91/S awe| uonisod abe|bai saqo| e agublod 12-30V1dYS
I W91/ soj3|le g notd3g 9/-30¥1dYS
l awie| ap uoisua} unod saqo| e agublod| ¢ 9 /9 €.-3071dNS
) a.119nbg aiou anbeld Z2.-39¥1dyS
9 SXYIN SULIOJIONID 3)9) B SIA L.-3271dYS
l u8/€ 941ed notd3 0,-30¥1dYS
l Hossay 69-30¥1dYS
c X1y aXy 89-3071dyS
l Mossal 9|jidnog 19-3071dyS
L jney aigay 99-32¥1dYS
L uoIsud)} ap awen G9-3I¥1dUS
L uoiIsud} ap 9|248AN0YH ¥9-3071dUS
c G'C-00V diio €9-3071dyS
c WwIL/SX,9L/E SULIOJIONID 3)9) € SIA 2¢9-3071dys
c 8XEN SULIOJIONID 3)9) € SIA 19-30V1LdYS
L a3 adwen 09-32V1LdYS
1 assnouw jue|jo20}ny 6G-30V1LdUS
rA JJILX.0L/E 9]|9pUOJ I3AL 3WLIOJIONID 3)3} B SIA 86-39¥1Ld¥S
4 SN 9JAIND Ud d||opuoy LG-32V1dUS
c SIN 9IN3lIYIXa 3||vpuoy 96-3271dYS
c sure9 GG-3IV1dYS
l anbli3o99 Jonlog ¥G-30v1dyS
l uoljeine adA} 1najoauuod ap asequig €6-3971d¥S
l }lossal 3||spuoy ¢G-30v1LdysS
ALD '03ds NOILdI™dOSs3da 'ON S1yvd
d0-¥1ddS

1SI1 S14dvd

SRP14-CE
PARTS NO. DESCRIPTION SPEC. QTY
SRP14CE-52 Spring Pin 1
SRP14CE-53 Aviation Connector Socket 1
SRP14CE-54 Electrical Box 1
SRP14CE-55 Girdle 2
SRP14CE-56 External Gear Washer M5 2
SRP14CE-57 Copper Washer M5 2
SRP14CE-58 Cross Hd Screw w/Washer 3/16"x1/4" 2
SRP14CE-59 Foam Sticker 1
SRP14CE-60 LED Light 1
SRP14CE-61 Cross Hd Screw M3x8 2
SRP14CE-62 Cross Hd Screw 3/16"x5/16" 2
SRP14CE-63 Clip ACC-2.5 2
SRP14CE-64 Tensioning Cover 1
SRP14CE-65 Tensioning Cam 1
SRP14CE-66 Upper Shaft 1
SRP14CE-67 Spring Pin 1
SRP14CE-68 Fixed Shaft 2
SRP14CE-69 Spring 1
SRP14CE-70 Square Nut 3/8" 1
SRP14CE-71 Cross Hd Screw M4x5 6
SRP14CE-72 L Type Back Plate 1
SRP14CE-73 &74 & 75 [Blade Tension Adjustment Knob 1
SRP14CE-76 Wing Nut 5/16" 1
SRP14CE-77 Blade Tracking Knob 5/16"x2" 1
SRP14CE-78 Lower Saw Blade Cover Dust Collector 1
SRP14CE-79 Lower Blade Guide Holder 1
SRP14CE-80 Flat Washer 1/4" 2
SRP14CE-81 Hex Screw 1/4"x3/4" 2
SRP14CE-82 Lower Blade Guard (L) 1
SRP14CE-83 Lower Blade Guard (R) 1
SRP14CE-84 Cross Hd Screw 3/16"x1" 2
SRP14CE-85 Hex Nut 3/16" 14
SRP14CE-86 Bearing 629RS 2
SRP14CE-87 Hex Screw M6x18 1
SRP14CE-88 Guide Post 1
SRP14CE-89 C-Ring S$-22 2
SRP14CE-90 Small Steel Ball 1/4" 2
SRP14CE-91 Spring 1
SRP14CE-92 Set Screw 5/16"x5/16" 1
SRP14CE-93 Knob 5/16"x1-1/4" 3
SRP14CE-94 Upper Blade Guide Holder 1
SRP14CE-95 Sleeve Screw M6x15 4
SRP14CE-96 Upper Blade Guide (L Lower) 1
SRP14CE-97 Upper Blade Guide (L Upper) 1
SRP14CE-98 Copper Sets 2
SRP14CE-99 Hex Screw M4x8 2
SRP14CE-100 Blade Guard ( R) 1
SRP14CE-101 Hex Nut M6 3

17




PARTS LIST

81

SRP14-CE
PARTS NO. DESCRIPTION SPEC. QTY
SRP14CE-102 Hex Screw M6x35 1
SRP14CE-103 Flat Washer M6 2
SRP14CE-104 Protective Glass for Blade (R ) 1
SRP14CE-105 Protective Glass for Blade (L) 1
SRP14CE-106 Upper Wheel Housing 1
SRP14CE-107 Flat Washer 3/16" 2
SRP14CE-108 Mounting Post 3/8" 2
SRP14CE-109 Flat Washer 3/8" 2
SRP14CE-110 Mounting Post (Upper Wheel R) 1
SRP14CE-111 Hex Screw 3/8"x1" 1
SRP14CE-112 Upper Cover Door 1
SRP14CE-113 Door Hinge 1
SRP14CE-114 Spring Washer 3/16" 17
SRP14CE-115 Sleeve Screw M3x10 2
SRP14CE-116 Hex Nut M3 2
SRP14CE-117 Limit Switch QKS38 1
SRP14CE-118 Sleeve Screw M4x30 2
SRP14CE-119 Cable line 1
SRP14CE-120 Flat Washer M4 4
SRP14CE-121 Hex Nut M4 2
SRP14CE-122 Thicken Plate for Micro Switch 1
SRP14CE-123 Touch Plate for Micro Switch 1
SRP14CE-124 Wave Washer WWw-8 2
SRP14CE-125 Flat Washer 5/16" 4
SRP14CE-126 Flat Washer 5/16" 2
SRP14CE-127 Nylon Nut 5/16" 2
SRP14CE-128 Connect Plate for Door 1
SRP14CE-129 Arm Cover (Lower) 1
SRP14CE-130 Door Hinge (Lower) 1
SRP14CE-131 Dust Outlet 1
SRP14CE-132 Hex Screw 1/4"x1/4" 2
SRP14CE-133 Lower Door 1
SRP14CE-134 Connect Plate for Blade Guard 1
SRP14CE-135 Screw 3/16"x3/8" 2
SRP14CE-136 C-Ring R34 2
SRP14CE-137 Ball Bearing 6202LLB 2
SRP14CE-138 Upper Wheel 1
SRP14CE-139 Hex Nut 1/2" 1
SRP14CE-140 Mounting Post 3/8" 1
SRP14CE-141 Table-Tilt Bracket 1
SRP14CE-142 Hex Nut 5/16" 1
SRP14CE-143 Hex Screw 5/16"x3" 1
SRP14CE-144 Flat Washer 5/16" 2
SRP14CE-145 Hex Screw 5/16"x1-1/4" 2
SRP14CE-146 Trunnion 2
SRP14CE-147 Trunnion Clamp Shoe 2
SRP14CE-148 Hex Screw M10x50L 2
SRP14CE-149 Hex Screw 1/4"x5/8" 6

18

9 wSIGX.u YL aleuobexay 939} SIA 671-30¥1dAUS
c T0SX0LIN aleuobexay 939} SIA 8 1-3A2¥1dAUS
r4 a|naseq ap 9|90S Ly1-30¥1LdYS
c a|noseg 9 1-3Ad¥1dAUS
c /- LX,9L/S aleuobexay 9)9) SIA Sv1-30¥1dAUS
[4 WIL/S aje|d ajjapuoy Yv1-3071dYS
l wEX,9L/S aleuobexay 939} SIA €Y1-3A2¥1dAS
I WIL/S [euoBexay notog cv-30V1LdYs
l ajqeuloul ajqe)} ap uoddng Ly1-3071LdYS
I u8/€ Xy 0v1-30V1LdYS
l uCll [euoBexay noiog 6€1-30V1dYS
L Jnauadns jue|op 8€1L-3A2¥1dYS
4 a71712029 S9||Iq & Juswalnoy LEL-IDVLAUS
z ved Bury-o 9€1L-30VLdYS
c u8/EX.9L/E SIA SE€L-307LduS
l awe| ap uolj}oajoid v€L-3A2¥1dYS
l 9sseq ajod €€1-3071LdusS
4 M Zi2% /)" ojeuobexay 939} SIA ¢€L-30¥1LdUS
l saldIssnod ap 1ndjoa3jj09 LEL-30¥Y1LdUS
L asseq ayod ap aiaiuieyn 0SL-I0VLdYS
L ‘seq selq ap aInyaAnNo) 6Z1-3071dyS
l sauod xnap juswapioooel ap anbe|d 821-d0¥1dYS
4 WIL/S uojAu noioa3 L21-3271dyS
4 WIL/S aje|d ajjapuoy 921-3271dyS
14 WIL/S aje|d ajjapuoy GZ1-3271LdyS
4 8-MM 93|Npuo 3j|spucy ¥Z1-3071dyS
L youmsg oudi\ 1nod j3oejuod ap anbejd €Z1-39¥1dyS
L yo}img oudiw anod anbe|d ZZ1-39v1dyS
[4 14 leuoBexay notog L21-30V1LdYS
14 14 aje|d ajjapuoy 0C1-30V1dYsS
L anbuyos|9 ajqen 6L1-30V1dYS
Z 0SXVIN ua|Iv SIA 8L1-307V1dyS
L 8SMD siejaa Jnajydnaisyu| L11-30V1dYS
rA SN Jeuobexay nouog 911-3071dYS
Z OLXEIN SIA 9p uoyouep S1L1-3271dAS
Ll oL/ Jossal djjapuoy Y11-3071dYS
L apiod 3 aJRluiey) €11-30¥1dYS
I ainaugdns apod ZLi-307vLdys
l ubX,.8/€ aleuobexay 9)9) SIA LL1-30¥1LdYS
L inauadns jodes ainjawiiay pJoddng 0LL-3D0VLdYS
[4 u8/€ aje|d ajjapuoy 601-30V1dYS
[4 u8/€ Xy 801-3271dYS
[4 WIL/E aje|d ajjapuoy L01-3271dYS
L Jnauadns jue|oA ap joden 90L-I071dYS
l ayoneb se|Bixa|d awe| ap uoI1}93}0.1d G0L-3D¥LdYS
I a}ioup se|bixajd awe| ap uol}03j0id v01-30V1dUS
[4 9N aje|d ajjapuoy €01-3271dyS
l GEX9IN aleuobexay 9)9) SIA ¢01L-3Ad¥1dYS
ALD *03dsS NOILdI™dOs3da 'ON S1dvd
d0-¥1ddS

1S S14dvd




SB39

PARTS LIST

SRP14-CE
PARTS NO. DESCRIPTION SPEC. QTY
SRP14CE-150 Spring Washer 5/16" 6
SRP14CE-151 Flat Washer 1/4" 6
SRP14CE-152 Scale 1
SRP14CE-153 Pointer 1
SRP14CE-154 Star Knob M10 2
SRP14CE-155 Table 1
SRP14CE-156 Spring Pin @3x10L 1
SRP14CE-157 Set Screw M4x8 4
SRP14CE-158 Table Insert 3mm 1
SRP14CE-159 Table Insert 5mm 1
SRP14CE-160 Table Alignment Pin 1
SRP14CE-161 Blade #12 1
SRP14CE-162 Allen Key 4mmx70L 1
SRP14CE-163 Crash Label 1
SRP14CE-164 Speed Label 1
SRP14CE-165 I.D. Label 1
SRP14CE-166 Light Sticker 1
SRP14CE-167 Ground Label 2
SRP14CE-168 Motor Nameplate 1
SRP14CE-169 Lightning Label 1
SRP14CE-170 Temperature Rise Label 1
SRP14CE-171 kct)tv;g;zzvr\:tBlade Cover Dust Collector 1
SRP14CE-172 Cross Hd Screw w/Washer 3/16"x1/2" 2
SRP14CE-173 Fuse 12A 1

\ /4" s|qisn4 €L1-3071dyS
Z W/ 1%, 9L/E 9]|9pUOJ I9AE SWIOHONID 3)3} B SIA Z.1-3071dyS
! ‘uopesdse,| LL1-30VLdYS

9p skq awej- 91IAN0D Np uoiexi4
L ainjesadwa) uoleas|d apanbg 0.1-30%1dYS
2 ajdwe| apanbn3 691-3071LdYS
2 Jnajow uonedyuap! apanbeld 891-30V1dYS
Z ali9) ap apanbp3 291-30v1dYS
2 ajdwe| apanbng 991-3271dYS
l uonesyuapl apanbiyg G91-30¥1dUS
l 9sSalIA a)3anbng ¥91-30V1LdUS
l juapiooe apanbnig €91-30¥1dyS
2 J0.xwwyy ua|ly 919 291-30v1dyS
) L awen L91L-30¥1LdYS
L a|qe} e| ap jJuawaubije.p 9jjidnog 091-30¥1LdYS
l wwg 9|qe)} 9p Ldsu| 6G1-3071dYS
l wwg 9|qe)} 9p Ldsu| 8G1-3071LdYS
v SX¥yIN SIA 1G1-30v1ddS
l T0Lxsd Jossal 9|jidnoo 961-30V1ddS
2 slqeL GG1L-30v1dYS
rA OLIN saqoj asyenb e agubiod YS1-30v1dUS
l a||InBie-inajuiod €G61-30¥1duS
I saibap sop agnpeub anbe|d ¢51-30v1ddS
9 WPl aje|d ajjapuoy LSL-30V1dYS
9 WIL/S }lossal ajjapuoy 0S1L-30¥1dAS
ALD *03ds NOILdIbdOs3aa 'ON S.1dvd
d0-¥1ddS

1SI7 S14dvd

egas*




58CM STAND DIAGRAM

0¢

14 WIS shoud3 €l
8 WIS saje|d saj|apuoy cl
4 wCXu9 /G sojeuobexay sIp L
v spaid suoijoajo.id ol
rA S9uNO09 salidanb3 6
A wClLX,9L/S SIA 8
Z sanbuo| sauianby ]
v saquep 9
9¢ WOL/S Jeuobexay snoiog G
(A 12ZX81X,.9L/S saje|d sa|japuoy v
c judwaddiojual ap sanbe|d €
14 WPI€X.9L/S SIA [4
L snssap ap anbe|d I
AlLD NOILVDI4103dS NOILdI¥OS3d "'ON Lyvd

PART NO. DESCRIPTION SPECIFICATION QTY
1 Top Plate 1
2 Carriage Screw 5/16"x3/4" 4
3 Reinforcing Rib 2
4 Flat Washer 5/16"x18x2T 32
5 Hex Nut 5/16" 36
6 Leg
7 Lower Bracket (Long) 2
8 Carriage Screw 5/16"x1/2" 32
9 Lower Bracket (Short) 2
10 Foot Pad 4
11 Hex Screw 5/16"x2" 4
12 Flat Washer 5/16" 8
13 Flange Nut 5/16" 4

20

NVHOVIA ANVLS INO8S






